TENDER FOR SUPPLY OF EQUIPMENT / MACHINERY
Tender Sr.No. Price: Rs.1000/-

Issued to

Money receipt/DD No. Date

TENDER FORM FOR SUPPLY OF EQUIPMENT / MACHINERY FOR THE FINANCIAL YEAR
2013-14

To,

Associate Dean,

Post Graduate Insitute,

Dr. Panjabrao Deshmukh Krishi Vidyapeeth,

P.O. Krishi Nagar

Akola 444 104 (MS)

Dear Sir,
1. in response to the tender notice published in the daily newspaper

Dated -------------- I/We submit herewith the tender form for the supply of
i) Water cooler

i) Refrigerator 450 lit.

i) Carpet 1.5 mm

iv) Electric Geyser

v) Water purifier

2. I/We have thoroughly examined and understood the terms and conditions of the tender
mentioned in Appendix-1 and I/We agreed to abide by them in full.
[...]
18) Tenderer at the time of final order/ agreement will have to furnish security deposit @ 3% of
total cost of the items accepted and ordered for supply by the University as offered in the tender
either through demand draft or cheque in favour of the concerned office, Dr. PDKV, Akola.

19) The amount of security deposit without any interest there on will be returned to the tenderer
after 36 months or the expiry of the warranty period whichever is later from the date of supply,
subject to the surrender of money receipt in original in respective office.

20) If the tenderer fails to comply with the supply order within the specified period his order will be
cancelled and EMD will be forfeited.

21) The gquantity mentioned in Appendix Il of this tender is subject to variation according to actual
requirement of this University. The quantity may vary in case of competitive market rates. The
right to enhance or reduce the quantity of any tendered item(s) and right to accept/reject whole or
part of the tender, without assigning any reason, whatsoever, is reserved by the undersigned.
The decision of the undersigned shall be final and binding on the tenderer.

22)As soon as the tenderer delivers the tender in the office of the undersigned, it shall be binding
on him and he shall not be able to withdraw or amend the offer.

23) The respective Head of the offices also reserves the right to accept or reject the supplies in
full which do not strictly stick up to the specifications.

24) The tendrer are bound to supply only genuine instruments of the make /model /specification
etc tendered by him/it and ordered for supply by the university /offices under it shall be liberty to
ask for production of sufficient proof that the manufacturer is rendering adequate business
support to the tenderer /supplier or university may itself get satisfied approaching the
manufacturer without noticing to the tenderer.

25) The undersigned reserves the rights to accept or reject higher version of EQUIPMENTS/
MACHINERY or any other items under the same terms and conditions and same price quoted by
tenderer in Appendix-II.

26) In case of poor response from the suppliers, from the first call, the items of poor response will
be retendered if necessary.



27) Final payment of instruments will be made only after installation and successful
demonstration at the respective department of the university. Authentic technical engineer’s
report for R.O. Water sample testing and machinery given as per specification need to be
submitted.

28) The credit bill should be presented in triplicate in the name of respective authority as quoted
in final supply order. For any delay in payment (interest or any other kind of compensation) the
University will not make any extra payments. This contract will be governed as per terms and
conditions mentioned above, agreement made and the provisions contained in M.A.U. Account
Code, 1991. Delay in supply within the prescribed time limit or the extended time limit, making of
supplies not up to the standard specification and performance or non-observance or non
acceptance of these terms and conditions by the tenderers shall constitute breach of contract and
the security deposit or any other deposit of the tenderer shall be forfeited by the University
besides other actions or reduction bills of supplies and/or other legal actions and finally the
decision of the University shall be binding on the tenderer.

29) Every page of tender should be numbered and signed with seal by the tenderer

30) The right to accept or reject whole or part of the tender or all tenders without assigning any
reasons thereof is reserved by the University.

Encl: 1) Part-Il of Appendix-I
2) Schedule of supplies in Appendix-II
Place: Akola
Date: Chairman,
Purchase Committee for hostel requirement
& Associate Dean, PGI,

Dr. PDKV, Akola

We have accepted the above terms and condition and agreed to abide by them

Signature with seal of tendrer:

Capacity in which signing:

Name & address of the firm/supplier/tenderer:-------------=--=---

Registration No. of firm/tenderer:



Part-II

Undertaking to be given by the tenderer for “The supply of Instruments

Whereas, the Associate Dean, Post Graduate Insitute, Dr. P.D.K.V., Akola has called the tenders
for supplies as per the enclosed Appendix No-II.

I/lWe hereby offer our tender at the rates given in the enclosed Appendix -II duly filled in and
signed by me/us and hereby also affix my/our signature(s) below this tender voluntary and full
acceptance of all the terms and conditions of this tender, which shall be the agreement between
the above tender calling authority and myself/us.

Enclosed: Appendix-I

Signature of the Supplier:

Name of the Supplier:

Capacity in which signing:

Full address of the Supplier with Seal/Stamps

Place:
Date:



Appendix Il

Form of tender rate quoted by me us for supply of instruments/ equipment to the offices under Dr. PDKV, Akola
(As per serial No.16 in Appemdix —I)

Sr Name of instrument Make Cost of Excise | VAT/CST/ | Custo | Packag | Any other Cost of
.n and instruments/wit BST m duty ing/ instrument
0 specific h essential Forwar /
ation /optional ding equipment
accessories inclusive of
(Rs) all taxes
duties (Rs)
1. | Freeze/ refrigerator 450 lit.
2. | a) Water Purifier

25 lit, 50 lit, 100 lit, 250 lit, 500 lit, 1000 lit
b) AMC of water purifier system for 3 years
except warranty period

3. | PVC Carpet 1.5 mm
4. | Electric Water Geyser 35 lit, 50 lit
5. | Water Cooler, 80 lit

Note : Attached specification

Signature with seal of tenderer
(Authorized signature)

Name of the firm supplier/tendere




A1) 25 lit RO

The plant need to be designed based on 1200 TDS and 800 ppm raw water hardness.
System Operating Data:

Product

25 LPH RO system

Specification

Storage tank 7 Lit. (Production capacity 25 lit): 01 No.
Technology : RO

Booster Pump 48 W (Kemp flow): 01 No.

Adaptor 220 VAC — 36 V DC (Wave): 01 No.

Membrane 75 GPD- 2 Nos. (Painter): 02 Nos.

Filter Cartage- Sediment, Pre carbon, RO membrane and Post
Carbon (Wave)

Optional: To increase the longevity of system use external filter.

A2) 50 lit RO

The plant need to be designed based on 1200 TDS and 800 ppm raw water hardness.
System Operating Data:

Product

50 LPH RO system

Specification

Body SS/MS

Pump 2 A (BNW&S/DY): 2 Nos.

Membrane 300 GPD (TFC): 2 Nos.

Micron Filter : Sediment, GAC and CTO 20”
Adopter 2 A (Wave) : 2 Nos.

A3) 250 LPH RO PLANT

R.O. The plant need to be designed based on 1200 TDS & 800 ppm raw water hardness.Treated
Water Quality

The approximate quality of treated water should be follows in the design of the system.
Suspended Solids : Nil

PH
TDS

Total Hardness

Scope of Supply

: 6.5t08.5
. Less than 100 ppm
: 50 ppm as CaCo3

The following are the technical specification for the equipments supply for water treatment plant.

1. Raw Water Feeding Pump

Type . Centrifugal
Working flow . 0.4/ m3/hr.
Working pressure . 2 kg/lcm2
M.O.C. . Cl
Power : 0.5 HP.
Make . Kirloskar/CRI
Nos. Offered . One No.

| 2. Dual Media Filter]
Type : Down Flow Graded Sand Type
M.O.C. : HDPE
Vessel volume - 80 lit.
Pipe Line Size 125 mm.
Sand Qnty. : 50 Kgs.
Activated Carbon Qnty. : 20 Kgs.

Valves

: PP multiport valve.

Working Flow : 1.70 m3/hr.
3. Micron Cartridge Filter.

Size : 20” Long.

Micron Rating : 5 Micron.

Type of Candle : P.P.Wound.

Make Of Cartridge : Seitz, USA.




Material of Housing PP

Nos of Housing : 1 Nos.
Nos of Candles : 1 Nos.
4. High Pressure Pump.
Type : centrifugal type
Working Pressure : 11 Kgs/cm2.
Working Flow : 400.
Motor : 0.5 HP 1440 RPM, single phase
Make of pump : CRI
Nos. Offered : 1 Nos.

5. R O Membrane Elements.

Model : 4040 Element
Type : TFC Spiral Wound
Material : Polyamide.

Make : hydronotics USA
Nos. Offered : 1 Nos.

6. Pressure Vessel.

M.O.C. : FRP
Type : Horizontal Tube Type
Max. Pressure : 300 psi.
Working Pressure : 150 psi.
Nos.Offered : 1 Nos.
7. Instruments
A Pressure Gauges 12 Nos.
Type : Burdone Tube Type
Make - H. Guru/ K.I.
Range :0-28,0-7Kg/cm2
B Rotameters : 1 No.
Type : Float
M.O.C. : Acrylic Body, SS Float.
Range (0 - 500Lph) :1No
C Conductivity Meter . 1 No.
Type : Digital Type
Range : 0 - 999 micro mho/cm
Make : Sigma Controls Mumbai

Feed Water Conditions For R.O. Systems.

Max. Temperature . 40deg.C
Free Chlorine, Bacteria, Oil : Nil

Iron, Manganese. Etc. - Nil

Turbidity : Lessthan 1.0 NTU

Scope of Exclusion

1. Foundation for Equipments and any Civil Works.
2. Power, Water and Electrifications.

3. Raw water & pure water storage.

4. Inline water connection



A4) 500 LPH RO Plant
The plant need to be designed based on 1200 TDS and 800 ppm raw water hardness.
System Operating Data:

No. of streams : One

Mode of operation : Semi-automatic
Feed flow rate : 1670 LPH
Permeate flow rate : 1000 LPH
Concentrate flow rate : 670 LPH
System recovery 160 %

Product Water Quality:
The treated water of following parameters should be available after blending of raw filtered water
and RO permeate water. The TDS and Hardness may be adjusted depending on blending ratio.

Appearance : Crystal clear

Total Hardness : Less than 50 PPM
Total Dissolved Solids : Less than 100 PPM
Bacterial load - Nil

The scope of supply along with technical details is should be as below:

Raw water Pump

Quantity :1no.

Type : Centrifugal monoblock
Capacity : 2000 LPH

MOC 1 Cl

Motor rating :1HP

Make : Kirloskar/CRI
Pressure Sand Filter

Quantity -1 no.

Capacity : 1500 LPH

MOC of vessel :FRP

Diameter of unit 1400 mm

Height of unit : 1600 mm

Type of valve : Single — multiport
Media : Support bed + sand
Activated Carbon Filter :

Quantity -1 no.

Capacity : 1500 LPH

MOC of vessel :FRP

Diameter of unit 2400 mm

Height of unit 21600 mm

Type of valve : Single — multiport
Media : Support bed + Activated carbon
Micron Cartridge filter

Quantity :1no.

Capacity : 2000 LPH

MOC of housing . PP

MOC of cartridge . PP

Filter rating : 5 microns

Size of cartridge : 20 “long

Antiscalant Dosing.

Type . Electronic dosing type.
Dosing Pump : Electronic Diaphragm type.
M.O.C. Of Dosing Pump :P.P.

Capacity of Dosing :0to4 LPH.

Rate of Dosing Chemical. :2to 4 PPM.



Power
Make.
Dosing tank

High Pressure Pump
Quantity

Capacity

Type of pump

MOC

Motor rating
Maximum pressure
Make

Reverse Osmosis System

Quantity

Capacity

Module type

Membrane specification
Make of membrane

No. Of Membranes

No. Of Membrane Housing
Membrane housing MOC
Make of housing

Piping MOC

Skid MOC

Electrical control panel : 1 no.

Instruments
Pressure gauges
Pressure switches

Rate of flow indicators : 2 nos.

Conductivity meter
Interconnecting Piping

Termination Points

Inlet of raw water pump

: 240 V, Single Phase.
: E Mec/Metering pump.

: HDPE - 100 Lt.

> 1 no.

11500 LPH

: Vertical Multistage centrifugal pump
1SS

: 1 HP, Three phase

:13kg/cm2

: CRI

: 1 no.

: 500 LPH

: Spiral wound
TFC — polyamide

: Hydranautics
12 no.

12 no.

: FRP

: Code line
:PVC

: SS/IMS

1 2 nos.
1 2 nos.

.1 nos.
. upve

e Concentrate outlet of RO on skid
e Drain of Sand filter unit on skid
¢ Inlet connection to the control panel



A5) 1000Iph/hr RO PLANT

The plant need to be designed based on 1200 TDS and 800 ppm raw water hardness.

System Operating Data:

The followings are the technical specification for the equipments supply for Drinking water

treatment Plant.

1. Chlorination & De-Chlorination. / Biocide Dosing:

Type.
Rate of dosing.
Residual.
Type of chlorine.
Type of De-chlorine.
Nos. offered
Capacity
Make of pumps
TECHNICAL SPECIFICATION:
Power Requirement
2. Raw Water Feeding Pump.
Type
Max. Flow
Working flow
Working pressure
Max. Pressure
M.O.C.
Power
Make
Nos. Offered
3. Multi Graded Sand Filter.
Type
Model
M.O.C.
Size Dia X Height.
Pipe Line Size
Sand Qnty.
Valves
Max. Flow
Working Flow

4. Activated Carbon Filter.
Type
Model
M.O.C.
Size Dia X Height.
Pipe Line Size
Sand & Activated carbon Qty.
Valves
Max. Flow
Working Flow

5. Antiscalant Dosing System
Nos. offered
Dosing chemicals
Rate of Dosing
Daily Consumption
Type of Dosing Pump
Maximum Dosing Capacity

Dosing type.
1to 2 ppm.
0.1 ppm.
Powder or Liquid.
Powder.
1 No.
4 Iph
Filtra, metering/Eq...

Single phase 240 V

. Centrifugal.

: 4 m3/hr.

: 2.0 m3 /hr.

: 2.0 kg/lcm2.
: 3.0 Kg/Cmz2.

: C.L

: 1.0 HP.

: CRI

: One No.

: Down Flow Graded Sand Type

: 500/0WM/MGF

: S.5.316

: 300 mm Dia X 1500 mm
:40 mm OD

: 250 Kgs.

: S.S.Four way 25 mm.

: 3.00 m3/hr.

: 2.0 m3/hr.

: Down Flow Graded Sand Type

: 500/WM/MGF

:S.8.316 L

: 300 mm Dia X 1500 mm
: 25 mm OD

: 100 Kgs & 30 Kgs.

: S.S.Four way 25 mm OD
: 3.00 m3/hr.

: 2.00 m3/hr.

-1 No.

: Anti Scalant (Permacare 191).
1210 3 ppm.

: 7 to 10 gms/hr.

: Electronic diaphragm Pump.

. 4 Iph.



Dosing Tank
Make of pumps
Micron Cartridge Filter
Model
Size
Micron Rating
Type of Candle

Material of Housing

Nos. of Candles

Max. Flow

Working Flow
High Pressure Pump

Type

M.O.C.

Max. Pressure

Working Pressure

Max. Flow

Working Flow

Motor

Make

: 50 Ltr H.D.P.E.
: Filtra, metering/Eq....

: MCF 50/WM/PP
: 30” Long.
: 5 Micron.
- P.P. Spun.
: S.S. 316
:1 Any
: 3 m3/hr.
: 2m3/hr.

. Centrifugal Multistage
: S.S. 304
: 12 Kgs/cm2.
: 10 Kgs/cm2.
: 5m3/hr.
: 2.0 m3/hr.

: 1.5 KW, 2900 rpm, 3 phases

: CRI

Reverse Osmosis Membranes Elements.

Model

Type
Material
Size

Make

Nos. Offered

9. Pressure Vessels.

M.O.C.

Model

Type

Type

Size

Max. Pressure
Working Pressure
Make

Nos. Offered

: 8080 brackish water.
: TFC Spiral Wound
: Polyamide.
:4” Dia X 40” Long
: Hydrotronic
: One set.

:FRP/S.S 316
: Code/ SIDE/4
: Horizontal Tube

:4” Dia

: 600 psi.
: 400 psi.
: Phoenix
: One set.

10. ELECTRIC CONTROL PANEL, with necessary controls.

11.

Instruments and Controls.
A Pressure Gauges
Type
Make
Range
B Rotameters
Type
M.O.C.
Range (0 -2,000 Lph)
Range (0 -2,000 Lph)
C Conductivity Meter
Type
Range
Make
D Pressure Switch

Type

: Bourdon Tube Type
- H. Guru/ K.
:0-28,0-7Kg/cm2

: Float type.
. Acrylic

:1 Nos.

: 1 No.

: Digital Type
: 0 - 999 micro mho/cm
: Sigma Controls Mumbai

: Low Pr./ High Pr.



Make
Model
E Level Controller.
Type
Make

12. Treated Water Storage Tank.
Type
Capacity
M.O.C.
Nos offered.
13. Treated Water Transfer Pump.

. Indfoss
1 IPS 70/ 200.

: Electronic sensor.
: Gelco / Equivalent.

: Cilindrical Type.

: 1000 Ltrs.

: SS 304 BA/Hyginic.
> 1 nos.

Type : Centrifugal Multistage.
Power 175 kW

Working Flow : 1,000 Lph

M.O.C. 1SS 304

Working Pressure : 2.0 Kg/Cm2

Nos offered. : One no.

Make. : Aromaleq....

B) Plumbing material for 100/250/500/1000 LPH RO Water Purifier Plant

Particulars Unit Price

Water Tank 500 Liter

1” Pipe - U PVC

Elbow

Tee

Coupling

Union

Ball valve

Tank Nipple

MT

FT

Reducer

C Clamps

Taflon Tape

Solution

Other Accessories

C) Electric Fitting Material for 100/250/500/1000 LPH RO Water Purifier Plant.

Particulars Unit Price

MCB Box

Changer channel

Switch Board

Plugs and fittings

Wire

Insulation Tape

Other accessories




Refrigerator neo 450 lit

Gross Capacity 450 lit
Width mm 700
Depth mm 740
Height mm 1775
Energy rating 4

6" sense auto cool Yes
Tower cooling Yes
Quick chill bottle zone Yes
No. and Type of shelves 3, glass
Can rack Yes
Freshonizer Yes
RC lamp LED
Ice twister and collector Yes
Geyser

35V/H 35 it

Type Storage

Power Supply 230 Volts AC, 50 Hz. Single Phase

Wattage(kW) 2kw
Max. Rated Pressure(bar) 8

Installation Type V-Wall Mounting, H-Wall / Floor Mounting

Dimensions(in mm)
A 703 B 386 F 368

50V/H50 Ltr.
Type Storage

Power Supply 230 Volts AC, 50 Hz. Single Phase

Wattage(kW) 2kw
Max. Rated Pressure(bar) 8

Installation Type V-Wall Mounting, H-Wall / Floor Mounting

Dimensions(in mm)
898/903
367/399

Water Cooler 80 lit (Complete stainless steel)

ASTER COOLING

IN-SITU PUF INSULATION

ECO FRIENDLY REFRIGERANT

HIGH EFFICIENCY HEAT
TRANSFER COIL

COMPACT SPACE SAVING
DESIGN
SPEEDY DRAINAGE

STAINLESS STEEL TANK,
TROUGH AND FAUCETS

The High Energy Efficient Compressor Speeding up the Cooling